m 690 SUPERMOTO ORANGE 2007 <2007><EU><9726G0>

EXHAUST SYSTEM
4291
o GESCHWEISST
@ ,"S '_:"“\.. § WELDED
/
Pos Part Number Description Additional Text Quantity
1 75005007000 EXHAUST MANIFOLD 07 1.00
3 61005005000 Exhaust gasket 05 1.00
4 61005009000 SPACER BUSH. 8,5X15X7,5 05 1.00
5 51010086100 self-locking nut M8 Cu 2.00
6 75041090000 LAMBDA SENSOR 07 1.00
10 75005007020 BRACKET CPL. 07 1.00
11 0015080163 HH COLLAR SCREW M 8X16 WS=10 7.00




12 61005014000 Sleeve silencer support 1.00
13 61005013000 RUBBER SILENCER SUPPORT 05 1.00
14 75005014000 BRACKET FOR SILENCER 07 1.00
32 0025080306 HH collar screw M8x30 4.00
35 54605068000 EXHAUST BRACKET RUBBER BLACK 4.00
39 60005005002 EXHAUST GASKET 03 2.00
40 75005083100 SILENCER L/S LC-4 07 1.00
41 75005083000 SILENCER R/S LC-4 07 1.00
42 75005095000 CLAMP MAIN SILENCER CPL. 07 2.00
44 54605069100 BUSHING 8MM F. EXHAUST SUPPORT 8.00
47 0021080003 WASHER DIN9021-A 8,4 4.00
50 75005111000 THERMAL SHIELD L/S 07 1.00
51 75005011000 THERMAL SHIELD R/S 07 1.00
52 58605083010 SCREW TORX M5X10 05 2.00
53 0797050000 TOOTH LOCK WASHER DIN6797-J 2.00
54 61005091000 DAMP. COMPON. SILICONE GREY 05 3.00




